DOME

HEXA

THE AFFORDABLE OBSERVATORY

*Quality Construction

*Paint-Primed and Ready For
Finished Coatings

(Photos Shown Have Finished Coating)
*20 Gauge Steel Reinforced Base

*Easy To Erect (Approx. 4 Hours)
*Dome Easily Removed

-

Zenith
*Dome Will Revolve Full 360°

*Dome Opening Opens Beyond

*Easy Dome Opening

*Repels Water. Blocks Out Light

*Sorry! No Floor.

Dome and Base May Be Purchased Separately.

lisboro, TX 76645
154

-H
82-

Box 971
e (817)5

P.O.
Phon

<
(&
o
Fag
=
=
-
o
=
=
-




= HEXADOME o
R

Side board connector
Oome mnunllnu ring (20 pa. steel

Do%f;lldth

I [T

{ door

height L 2 ==
il ;3 i DOME FRAME - ELEVATION VIEW
b | s i | A
{20 ga. stosl] 96“ -
BASE - ELEVATION VIEW
Deme roller Do fiai
: 9045 g T /// a n!ﬂm;ﬂ;vc) [ (%" tubuiar PVC]&
82““ Ilﬂs
{ N /
' Dome mounting ring N : |
(5/8"" exterior grade) \ A
plywood A-C T
/ Mﬂl‘ﬂ"ﬂﬂ ring connactor
. (20 ga. steel)
Corner stabalizer J
(20 ga. steel)
. —
Side board DOME FRAME - PLAIN VIEW

Overall height of completed HEXADOME - 87" inside
Deme cever is made from HERCULON

BASE - PLAIN VIEW

*Inside Height - 87”
*Inside Diameter - 82”

*Dome Cover -
HERCULON 20 Double Stitched

*Sideboards -
Exterior Grade Plywood

*Lightweight - Extremely Rugged

You Can’t Buy A Better One For Less

P.O. Box 971 - Hillsb , TX 76645
KINARD MFG. CO. rhone 17 5628100




x

‘v

DOME

SCmpmme—

1.
2,
3.
4.
5.

6
st 9 .
74

8.

9.

10,

124
13.
14,
15.
ls6.
17,
18,
19,

t)

/C_@ajs/%”

PARTS TO BE SHIPPED

Dome Cover

©

12
<12

Y

ea, of part #1
ea, of part #2
ea, of part #3

ea, of part #4

4 ea., of part #5

4
4

‘ea, of part #6
ea. of part #7
ea, of part #38

6.ea. of part #9
»/ll.&l6 ea. 1/2" PVC crosses

4

T12
12
36
12
24
12
2

ea. 1/2" PVC tees np

ea., 1/4"- 20 carriage bolts 2 % lonn
ea. 1/4"- 20 hex nuts .
ea. 1/4" flat washers

ea. 3/16" round head bolts 1-1/2" long
ea, 3/1l6" flat washers

ea. 3/16" hex nuts

ea. flap hold downs

ROLLER ASSEMBLY

1.
2.
3.
4.

[e2 W ]

*
*

6 ea. angle brackets

12
12
12
12
36

BASE

1.
2.
3.
40
3.
6.
7.
8,
9.
10.
11,

ea., rollers

ea., 1/4" - 20 hex head bolts, 2" long

ea, 1/4" - 20 hex head bolts, 1-1/2" long
ea. 1/4" flat washers

ea, 1/4" = 20 hex nuts

1l ea. door units

5 ea. side boards

6 ea. side board connectors

12 ea. corner stabilizers

12 ea. reinforcing angles

6 ea., dome mounting rings

6 ea. mounting ring connectors

72 ea. 3/16" round head bolts, 3/4" long
18 ea. 3/16" round head bolts, 1" long
90 ea. 3/16" hex nuts

8

4 ea, 3/16" flat washers

é)t?o/z;m'@‘ /ﬁ'@)/#

?51/;

y/ow7t

§/€7



STEP I

STEP II

SIDE III
Iolié

beve !/

\ .
Carge ,":ed'mf-(-o ovosses wc’Uv ,_,_/' 3 Aupr /}b“» .,,..[ "~‘7Y'fz€ — u)h\/ ! e o ,", -»‘f .

[EERRTas

STEP IV

STEP V

STEP VI

STEP VII

DOME ASSEMBLY

Find 6 pleces of part #1 and push the ends together to form the
"roll ring". (Do not bolt together).

Find 12 pieces of the following: (1) Part #2, (2) 1/4" carriage
bolts 2" long, (3) 1/4" nuts, and 36-1/4" flat washers. Fasten
at the twelve holes in the "roll ring". (See figure A,)

Find 12 pieces of part #3 and 12 PVC crosses. Press a cross on

the end of part #2. (Part #2 is now attached to the "roll ring").
Insert the §3 parts between each cross to form the "upper base , b
ring", (s e, figure B.) Oy “‘f:’ - P H /ra R A R -f’,/"\"«‘.} e

Find 4 pieces of part #4, 3 pieces of part #5, 2 PVC crosses and *
2 PVC tees. Press a tee on one end of two part #4s, Press a
cross on one end of the other two part #4s. Press the other end
of all four #4s into the "upper base ring". (See figure B,)
Insert the three part #5s between the upper ends of part #4s,

Find 4 pieces of part #6, 4 of part #7, 1 of part #5, 2 PVC
crosses and 2 PVC tees, Press a tee between a part #6 and 7.
Make 2 of these. Press a cross between part #6 and #7. Make 2
of these. 1Insert the ends of the #6 parts into the "upper base
ring". (See figure B.) 1Install part #5 as shown.,

Find 4 pieces of part #8, These parts have a straight section
on one end. Insert the straight end into the "upper base ring".
Press the other end into existing fittings. (See figure B),

You are now ready for the Dome Cover, which will
be much easier if you get someone to help you,

Find 6 of part #9 (bottom base ring), twelve 3/16" bolts 1 1/2"
long, twenty-four 3/16" flat washers, twelve 3/16" nuts and the
cover,

Drape the cover over the frame with the flap over the large
opening., Thread the part #9s through the bottom hem pressing
the ends together as you go. After the "bottom base ring" has
been inserted in the cover hem, Sllp it around until the holes
in the rlng line up with the slits in the hem., Install bolts
as shown in figure A. Now go inside the dome and remove the
three part #5s around the top and insert them in the top hem
and reinstall in frame. Next, remove the part #6s and #7s on
each side of the flap, push them through the cover opening hem
and reinstall, Back off and take a look at the dome from the
open side with the flap turned back. The part #6s and #7s may
be slightly twisted. Make sure they are in their sockets good,
then, if needed, twist them straight with a pair of pllers.
You are through with the dome assembly.



1/4" carriage
bolt, 2" long — {{__

3 - 14 — Part #2

- 3
flat washer (12 Keq'd)

ROLL RIKG

Part #1

(6 Req'd)

\Y ' 1/4" nut
| ‘ \\\HW" e

=

3/16" Xut

\ | n
g‘@_.f___g 3/16" Bolt. 1-1/2" long
3/16" Flet Washer-—f[:jﬁ§::5/m |

Bgétom Base Ring

Part #9
(G Reg'd)
FIGURE A
P NN
Part 4 ’"‘Tb\\\
{4 Req'd) \\\%\
Ly 1 UPPER BASE RING
Part #7 |{|Part #8 Part #3
(4 Reg'd)||(4 Req'd) \ (12 Req'd) .
\ ' '
I [ KOLL RING
“—Part #5+ Part #i Part #1
(L Req'd)

e Part #7-—.
(4 Req'd)

FIGURE B

DOME FRAME



BASE ASSEMBLY

STEP 1 Get someone to help you. You'll need a screwdriver and a
pair of pliers and a clear level place of about 8 feet in
diameter.

STEP II Find two side boards, one side board connector, four 3/16"

bolts 3/4" long, four hex nuts and four 3/16" flat washers.
Set the two sides up (be sure the smooth side is facing out)
at approximately 60 degrees and fasten them together. (See
Fig. A). Do not tighten the bolts. (Throughout this

assembly always put the flat washers and nuts on the wood
side).

STEP III Fasten another side to the existing two sides the same as in
STEP II. Continue to put the rest of the sides together
until you have formed the hexagon. At this point the base
is very unsteady, so don't try to move it.

STEP IV Find two reinforcing angles, one corner stabilizer, four
o 3/16" x 3/4" Lolts, four nuts and four 3/16" flat washers,
R Slip the corner of the angle under the corner of the side

board connector and put the stabilizer over both pieces,
o fasten with the bolts. Do not tighten any of the bolts until
e you have all the bolts in the piece you are working on,

STEP V Work your way around the hexagon until you have all the
angles and stabilizers in place. NOW go around the bottom
the same way. Tighten all the bolts. The hexagon should
now be very stable if you need to move it.

STEP VI Fasten each one of the dome mounting ring segments to the top
.. .. corner stabilizers. (See Fig. B). At the same time, the
,aij’;%;~- roller brackets are to be attached.<%__ Az¢’¢; ~v¢”&,y/"‘ﬁg/;; Y
Lyl N \ /7[2['//.?(h —> < . ST !
_, 4STEP VII ‘lFasten the ends of each segment toage er using a mountfﬁéxzj/ } r-%}
Gex o) ring connector and th¥ee 3/16"x 1" kolts and nuts. Now, eos —
wo <. J tighten it all up. The crack between the mounting ring and /rm/<d
gpnv”‘j P, base should be caulked to keep water from seeping in. ‘%sgwﬁjﬂff
g ¥' 3% » Caulking is not provided , <— vse , O | e - ¢ o
it }“);GS‘@_ r . —~S au/y a0 v~ v .[’3/* 'L' p’vé',\w.ln. S'Cﬂcvz‘l'"‘:a_ul‘( ,_.~___/

STEP VIII ‘'Now is the best time to paint the base. It has been primed
with an exterior latex paint, so use latex paint for the

tinishe 7/ 7 (g, (7

STEP IX Install the bottom rollers in the roller bracket as shown
in Fig. B. After the dome assembly is completed and the
‘dome is set in place, install the top rollers.

STEP X Find the two "hold down straps" and install as shown in
Figure C. ‘% .
-y . o) » .. /7 / ’—/\,) . e s, ‘/1 7[\ [ Ve V4 "‘)/‘/‘ .
/ggj - /i// R e /‘4/,1 M % o /4> /// Sl s ;). - s e ey
T 2 N 5=y STV S Y yecorer 7 /
- ] e STEv 5 _\” p ) 3/4
S o/, ettt s x 2 X AT
T ( & /2/ ,()/(‘( }ri ” o — / 2 -y b / \‘ >
L,'-/‘ 0-3\7 o S Fehi lrrad /0 e\ Zfce Ho rEi5e 4age 2 S ge /// ﬁé/ v w7 77 ’,’éi {0
S ese SHECE L Cg:}i/f”‘/« ‘ /;) Ay s o Pary ;’ 7/» ?é/uey,( 2»&J C{m%ﬁi;’féé ?%147 ./éﬂ S’WH \3 4



TOP CORNER STABILIZER
REINFORCIN & ANGLE
REINFORCING ANCGLE

~ BoHtom brace dpes
not have +hils pole

b SIDE BOARD CONNECTOR

BoTTOoM CORNER STADBILIZER

FIG. A



ROLLER BRACKET

| r} T~ & o

ROLLERS

e B |+—POME MOUNTING RINCG

ean COANER STABILIZE
V" X 1'5" BoLTS

T FIG. B




SRTT

A i

¢

PET III

LIAP HOLD DOWNS

You vill need a 1/4" electric drill, a 1/4" bit, screw driver
and rnliers..

Rotzte the dome =0 the orening is centered over one of the bace
~ide board- ' Choore the one mort convenient for you (It can-
not be over the door unit

wWith the flap closed, centered and pulled dovn firmly in rlace
measure 5 1/7" dovn dnd 2 1/72" over from eyen in the corner
of flap. Drill 1/4" holes and mount hold dovns with bolt:o,

nuts and washers provided.

FLAP SUPPORT

Lpeluced with your clome are Fwo (2) 7('/
5HP>ovfs, Af?evfé clow e as com /c%r/ﬂwf
m o c(/ ?Lhese ulma/ev Fthe c(/ fo Py veun 1+ it
£pd m /J“//hj’ ‘nfo tle a;c’m/m7



